Join our mailing list!





You are here:Home > ATV Parts > YAMAHA-Linhai 300cc ATV (CVT) > LH 300cc/260 cc ATV Fram Parts > LH300cc/260cc ATV Shift Rod
REF. No. PART NO. DESCRIPTION Q'TY Figure NO. 名称
1 21601a LABLE 1 LH260ATV.18.1a-1 贴花
2 21729b SHIFTER ASSY MOUNTING 1 LH260ATV.18.1a 换档器
3 21603a KNOB 1 LH260ATV.18.1a-2 球形握把手
4 21604a SHIFT LEVER 1 LH260ATV.18.1-3 换档杆
5 10086 SCREW  M6X12 4 GB818-M6X12 螺钉
6 10006 WASHER  6 4 GB97.1-6 垫圈
7 21607 BOOT 1 LH260ATV.18.1-4 基座盖
8 21608 PLASTIC SPHERE 1 LH260ATV.18.1-5 尼龙套
9 21609 GROOVE PIN 1 LH260ATV.18.1-6 销子
10 21610 CENTERING SPRING 1 LH260ATV.18.1-7 限速簧
11 21611 DETENT SPRING 2 LH260ATV.18.1-8 定位簧
12 21612 DETENT BULLET 2 LH260ATV.18.1-9 定位柱
13 21613 DOWEL PIN 1 LH260ATV.18.1-10 定位轴
14 21614 SHIFFER HOUSING 1 LH260ATV.18.1-11 换档腔
15 21615 O-RING 2 LH260ATV.18.1-12 O型圈
16 21616 SELECTOR SLIDES HIGH/REVERSE 2 LH260ATV.18.1-13 高速退档转换器
17 21617a SHIFTER MOUNTING BRACKET 1 LH260ATV.1.13 换档器安装板组件
18 10010 BOLT M6X15 4 GB/T5787-M6X15 螺栓
19 21619 SHIFT ROD COUPLER 1 LH260ATV.18.3-1 倒档拉杆A
20 21620 SHIFT ROD END CW 2 LH260ATV.18.2.1 换档接头2
21 10090 JAM NUT M6 CW 3 GB/T6170-M6 螺母
22 21622 SHIFT ROD HIGH/REVERSE 1 LH260ATV.18.3-2 倒档拉杆B
23 21623 SHIFT ROD LOW 1 LH260ATV.18.2-1 换档杆
24 21624 JAM NUT  M6 CCW 2 LH260ATV.18.2-2 锁紧螺母
25 21625 SHIFT ROD END CCW 2 LH260ATV.18.2.2 换档接头1
26 21626 SELECTOR SLIDES LOW 1 LH260ATV.18.1-14 低速退档转换器
27 21727 SHIFTER MOUNTING ROD A 1 LH260ATV.18.2 换档器拉杆A
28 21728 SHIFTER MOUNTING ROD B 1 LH260ATV.18.3 换档器拉杆B
Linhai 260cc and 300cc ATV parts has not been address in sub catalog, Please record the parts number you need then search parts by parts number through the search engine.
googlee80cd550bace27cf